
North Dakota 2010 Integrated 
 Section 305(b) Water Quality Assessment Report 

and 
Section 303(d) List of Waters Needing 

Total Maximum Daily Loads 
 

 
 

 
Submitted to the US EPA 

March 24, 2010 
 

Approved 
April 23, 2010 

                              





 

 
i

 

North Dakota 2010 Integrated 
 Section 305(b) Water Quality Assessment Report and 

Section 303(d) List of Waters Needing 
Total Maximum Daily Loads 

 
 
 
 

John Hoeven, Governor 
Terry Dwelle, M.D., State Health Officer 

 
 

 

 
 

 
 

North Dakota Department of Health 
Division of Water Quality 
Gold Seal Center, 4th Floor 

918 East Divide Ave. 
Bismarck, North Dakota 58501-1947 

 
701.328.5210 

 
 
 

Cover Photograph 
[...]
There are approximately 1215 facilities covered for construction stormwater in the state.  The 
permitting procedure for small construction was revised to better address building/construction 
in subdivisions.  Several of the forms and guidance materials for the industrial permit and the 
construction permit were revised or created to assist permit holders.  A stormwater sampling 
guide was developed and posted on the department’s website, and a new construction stormwater 
pollution prevention plan guide.  The department continues to provide stormwater education, 
including an annual conference on stormwater issues.   
 
The department continues to work with the regulated small MS4s (18) on issues relating to 
stormwater discharges.  The focus of MS4 activity continues to be development/implementation 
of ordinances or other regulatory mechanisms for local construction site erosion and sediment 
control and post construction controls.  The NDDH provides information on compliance 
assistance activities and training conducted for permitted small MS4s.  The department has 



 

 III-7

developed an audit/inspection plan for Phase II MS4s to ensure that compliance determinations 
for these systems are completed within the next 6 years.   
 
Many of the wastewater treatment systems in North Dakota consist of impoundments or lagoons.  
The availability of land and the low operation and maintenance costs are the main reasons for 
their use and acceptance in North Dakota.  These wastewater stabilization pond systems 
discharge intermittently, and the discharges are short in duration.  The average discharge 
duration is less than six days in length with the majority of the discharges occurring in the spring 
and fall.  A facility discharging treated wastewater is required to monitor the discharge for 
quality and quantity data.  This information is submitted to the department in monthly, quarterly, 
or semi-annual reports which are tracked and monitored for compliance with the conditions 
outlined in the permit.   
 
The overall quality of wastewater is commonly indicated by 5-day biochemical oxygen demand 
(BOD-5) and total suspended solids (TSS).  Typically, high concentrations of BOD-5 and TSS 
indicate poor treatment system performance which can present an environmental concern.   
Treated wastewater from many of the state's permitted facilities is discharged over land or 
through ditches or unnamed drainages before it reaches waters of the state.  In such cases, it is 
likely the reported concentrations for BOD-5 and TSS are further reduced prior to entering a 
waterbody.   
 
Figure III-2 shows the mean annual concentrations of BOD-5 and TSS reported for wastewater 
discharges in North Dakota.  Data used to generate this graph are for the years 1985 through 
December 2009.  The overall trend in the mean annual concentrations of these two pollutants 
appears to be decreasing, which generally means wastewater treatment systems in the state are 
doing a good job of operating.   
   
For this reporting period, most of North Dakota returned to normal precipitation, while some of 
the state received above normal precipitation.  This was apparent during the winter of 2008-2009 
which produced record snowfall that resulted in extensive flooding throughout the state.   The 
flooding resulted in inflow and infiltration problems statewide.  Wastewater treatment and 
storage problems consisted of bypasses, lagoon overflows, and lagoon inundation.  Several 
communities in the state initiated major improvements to their wastewater collection and 
treatment systems.  The NDPDES Program requires all permitted industrial and municipal 
facilities to report spills and releases of wastewater.  Most releases were related to mechanical 
failure and/or excessive precipitation events.   
 
Generally, development of Total Maximum Daily Loads (TMDLs) has not been required for 
point source discharges in North Dakota.  TMDL development activity occurs mainly in rural 
watersheds dealing with nonpoint source pollution issues.  There is effective internal 
coordination during the development of TMDLs and waste load allocation (WLA) requirements 
in NDPDES permits, and no formal tracking mechanism is required or necessary in the NDPDES 
Program at this time.  For this reporting period, no permits have been modified or reissued to 
implement WLAs in approved TMDLs.  With the cooperation of the cities of Fargo and 
Moorhead, the department and the Minnesota Pollution Control Agency are in the process of 
finalizing a bacteria TMDL for the Red River in the Fargo area.  The department is also 
finalizing a low-flow TMDL for the James River near Jamestown.  Results of these TMDLs will 



 

 III-8

be used to determine if modifications to NDPDES permits are needed for the cities of Fargo and 
Jamestown, respectively. 
 

 
Figure III-2.  Average Annual BOD-5 day and TSS Concentrations Wastewater Discharges 
                       in North Dakota (1985-2009). 
       
Toxic pollutants in wastewater discharges are a concern, particularly for the larger cities and 
industries in North Dakota.  They are regulated through the Industrial Pretreatment Program 
which the department has primacy (effective September 9, 2005) to implement in North Dakota.  
The cities of Grand Forks, Fargo, Bismarck, Mandan and West Fargo have approved 
pretreatment programs.  The department continues to work closely with pretreatment personnel 
from select industries and municipalities on providing training and updates on issues associated 
with the pretreatment program.   
 
All waters of the state shall be free from substances attributable to municipal, industrial or other 
discharges in concentrations or combinations which are toxic or harmful to humans, animals, 
plants or resident biota.  This narrative water quality standard is enforced in part through 
appropriate whole effluent toxicity (WET) requirements in NDPDES permits.  All major 
municipal/industrial permittees and select minors are required to monitor their discharges for 
WET.  Municipalities and industries sample at an appropriate frequency for WET with results 
submitted for the department’s review.  Failure of WET tests can result in toxicity identification 
evaluations (TIEs) to determine the cause of the toxicity in the effluent.  TIEs that have been 



 

 III-9

completed in the state have resulted in major and minor improvements to wastewater treatment 
systems. 
 
Several municipalities and industries have selected biological treatment methods to improve their 
wastewater treatment systems and the quality of their discharge water. The biological treatment 
system at the Amoco Refinery in Mandan is providing consistent, advanced treatment of its 
wastewater.  The city of Devils Lake ALemna@ system was specifically designed to remove 
phosphorus from the wastewater.  This treatment system generally provides an advanced level of 
nutrient removal; however, flooding in the Devils Lake basin since 1993 has taxed the system 
beyond its design capabilities.  An interim phosphorus limit/goal continues to be implemented to 
compensate for the adverse operating conditions which currently prevail.   
 
The wetland treatment system for the city of Minot continues to provide low ammonia 
concentrations in the final effluent.  The city is continuously discharging a quality effluent 
during non-ice conditions which adds to the river flow and enhances aesthetic river quality.  This 
is extremely beneficial since the Souris River has a history of poor river quality and low/no-flow 
conditions during several months of the year.  Recent improvements to the wastewater treatment 
and collection system include lift station upgrades and primary aeration pond upgrades with 
solids removal.  
 
American Crystal Sugar (ACS) uses a combination of lagoons and constructed wetlands for 
wastewater treatment and polishing/finishing at both its Hillsboro and Drayton plants.  The final 
effluent from these facilities surpasses the federal effluent criteria for sugar beet processing 
plants.  The Hillsboro plant plans to replace the existing aerobic clarifier with a new and larger 
gravity clarifier to provide improved efficiency of the water quality by capturing the solids, 
along with improved capacity.  ACS is also planning to construct additional yard lift station(s) 
for the purpose of separating high strength and low strength water collected on site, directing the 
waters to the appropriate ponds for further analysis and treatment.  Third project is the diffuser 
installation, based on the recommended (CorMIX) mixing model, which will allow discharges to 
occur during low river flow conditions.  Upgrades to the Drayton plant included mechanical 
aeration to their condenser pond.  
 
The Mandan wastewater treatment plant consists of a “biolac wave oxidation” process which 
includes extended aeration for BOD removal, nitrification and sludge stabilization.  The whole 
process was constructed in the city’s old primary aerated lagoon cell.  This plant is the first in the 
state to use ultraviolet disinfection of the treated wastewater.  The city recently (July 2008) 
invested in capital improvements to address their solids on a permanent basis.  Equipment was 
purchased for removal, pumping, hauling and injection of the solids on a regular basis.  In 
addition, a new building was constructed for storage of equipment and housing the pumps and 
loading of the semi-trailers for solids removal.   
 
The city of Fargo’s 15 MGD wastewater treatment plant continues to provide a quality effluent 
to the Red River.  Treatment consists of pretreatment/odor control, primary clarification, 
trickling filters, nitrification filters, final clarification and disinfection.  Residuals management 
(biosolids) consists of digesters, sludge drying beds and belt presses.  The processed solids are 
used as cover at the municipal landfill.  Fargo still maintains its six 90-acre wastewater 
stabilization ponds which can be used for storage during times of flooding or when an upset 



 

 III-10

occurs in the treatment plant.   The city is putting the finishing touches on construction of a new 
force main interceptor to transport wastewater from south Fargo to the treatment plant located in 
the north part of town.  This construction consisted of several new lift stations and one large 
master lift located north of the airport.  Here, wastewater can be routed directly to the mechanical 
plant or pumped to the six wastewater storage ponds.  This allows greater flexibility especially 
during heavy precipitation events and localized flooding.  In addition, the “infiltration and 
inflow” (I & I) issues identified in downtown Fargo will be reduced also. 
 
Fargo has also added a water reclamation facility at the treatment plant.  A portion of the final 
effluent is routed to the reclamation plant; this treated water is then pumped to an Ethanol plant 
located in Casselton, twenty some miles from Fargo.  A second pipeline is used to bring the 
industries wastewater back to Fargo for treatment at the headwork’s of their plant.    
 
The city of Bismarck’s key wastewater treatment process consists of two 85-foot diameter 
primary clarifiers, two 136-foot diameter, 14-foot deep synthetic media trickling filters, and three 
80-foot diameter final clarifiers.  Water from the clarifiers is transferred to mixed media granular 
filters, then to a chlorine contact chamber, and eventually discharged to the Missouri River.  
Sludge from the clarifiers is transferred to anaerobic digesters for further treatment prior to land 
application.  Bismarck continues with improvements/upgrades to its wastewater treatment plant.  
The facility master plan consists of short-term and long-term improvements to the facility.  Phase 
one up-grades completed in 2006 consisted of three large storage tanks for biosolids retention.  
The second phase of improvements completed in 2009 consists of a new pre-treatment facility 
(head-works).  Other phase II improvements consist of a new primary clarifier; additional 
updates to the existing primary clarifiers, trickling filter, final clarifier and control systems. 
 
The city of Grand Forks has been operating their new wastewater treatment facility since late fall 
2002.  The activated sludge plant uses a European technology of “Micro-Bubble” flotation and is 
designed for 15 MGD.  The plant staff continues to fine tune the process controls to provide 
optimal wastewater treatment.  The effluent from the treatment plant is routed to the stabilization 
ponds which the city continues to operate.  Long range goal is to discharge on a continual basis 
to the river.  EPA Region VIII approved the city’s plan to combine activated sludge with influent 
that has been pretreated through screening and grit separation processes and sent to one of the 
lagoon cells for temporary storage. 
 
The Jamestown mechanical wastewater treatment plant was designed to treat agricultural process 
wastes which are blended with domestic waste from the city.  The industrial wastewater is routed 
to a large grease trap then to the low-rate anaerobic treatment (LRATs).  Water from the LRATs 
is then blended with municipal wastewater prior to being pumped to the SBRs for advanced 
treatment.  Water is then routed to an equalization basin, chlorine contact basin and then 
continuous discharge to the river.  Solids from the SBRs go to an aerobic digester for treatment 
prior to land disposal.  The wastewater plant and lagoon system was tasked to the max during the 
spring flooding that occurred in the city.   
 
The department is waiting on the conversion of QUAL2E model results of the low-flow TMDL 
for the James River to an Excel based QUAL2K model which will be used to determine if 
modifications to Jamestown’s NDPDES permits are needed.   
 



 

 III-11

Great River Energy is in the process of constructing a power plant at Spiritwood, North Dakota.  
Because of limited water supplies available for plant use, Jamestown will be supplying the plant 
with treated effluent that can be used for Spiritwood processes; the wastewater generated at the 
power plant will then be piped back to the headworks of the Jamestown wastewater plant for 
treatment. Completion of the transmission line with pumping stations to the power plant and 
return line to Jamestown’s mechanical plant has recently been completed.  
 
Several other permitted facilities invested major capital improvements for upgrades to their 
wastewater systems.  The city of Enderlin constructed a new 15 acre cell.  Valley City 
constructed a new discharge pipe to the river.  The old discharge was temporary abandoned and 
the erosion taking place in the natural drainage was fixed and/or repaired.  Major wastewater 
collection improvements took place following the 2009 spring flood.  Williston, Dickinson, 
Beulah, ADM Processing and others also completed updates to their wastewater systems 
consisting of new piping, valves, transfer lines, relining lagoons, etc.        
 
Rules/regulations of the Safe Drinking Water Act have resulted in the movement to membrane 
filtration water treatment plants in the state.  As a result, the department has been very active in 
permitting these new membrane filtration water treatmetn plants.  The discharge of wastewater 
generated in the production of drinking water is not regulated by national effluent limitations 
guidelines, which establish technology-based effluent limitations for various industries.  In the 
absence of a federal standard, limitations may be determined using Best Professional Judgment 
(BPJ) to ensure reasonable control technologies are used to prevent potential harmful effects of 
the discharge.  In addition the department must consider and include limitations necessary to 
protect water quality standards applicable to the receiving waters.  The challenge for the program 